
City of Raleigh 2004 -------------------------------------------------------------------------------------Page 3

City of Sanford 2005 -------------------------------------------------------------------------------------Page 9

Claggett, S. R. 1996 -------------------------------------------------------------------------------------Page 10

CP&L 1996------------------------------------------------------------------------------------------------- Page 15

CP&L 1997 -------------------------------------------------------------------------------------------------Page 21

CPC 2007 -------------------------------------------------------------------------------------------------- Page 29

CRACM 2007a --------------------------------------------------------------------------------------------Page 33
[...]
Cable said that despite many local tournament circuits and bass clubs avoiding Harris because of the slot limit, fishing 
pressure is still pretty tough on the reservoir. “It’s so much smaller than Jordan or Falls (of Neuse), and it comes with 
a huge amount of pressure,” he said. “But the fishing is still great. You can really have some big days on Harris.” 

Find this article at:
http://www.ncgameandfish.com/fishing/bass-fishing/NC_0407_01 

 Check the box to include the list of links referenced in the article.  

Page 3 of 3Bass Fishing at Shearon Harris Lake, NC

09/07/2007http://www.printthis.clickability.com/pt/cpt?action=cpt&title=Bass+Fishing+at+Shearon...
Page 118



LumbeeTribe.com > Who Are The Lumbee?

WHO ARE THE LUMBEE?

• Lumbee Logo
• Historical Timeline
• Culture
• Henry Berry Lowrie
• An Annotated Bibliography

The 40,000+ members of the Lumbee Tribe of North Carolina reside primarily 
in Robeson, Hoke,Cumberland and Scotland counties. The Lumbee Tribe is 
the largest tribe in North Carolina, the largest tribe east of the Mississippi 
River and the ninth largest in the nation. The Lumbee take their name from the 
Lumbee River which winds its way through Robeson County. Pembroke, 
North Carolina is the economic, cultural and political center of the tribe.

The ancestors of the Lumbee were mainly Cheraw and related Siouan-speaking Indians who have lived in the area 
of what is now Robeson County since the 1700s. The Lumbee people have been recognized by the state of North 
Carolina since 1885, and at the same time established a separate school system that would benefit tribal members. 
In 1887, the state established the Croatan Normal Indian School, which is today The University of North Carolina 
at Pembroke. In 1956 a bill was passed by the United States Congress which recognized the Lumbee as Indian, but 
denied the tribe full status as a federally recognized Indian tribe. Federal recognition for the tribe is currently being 
sought through federal legislation. For more information regarding Lumbee Federal Recognition, click here.

http://www.lumbeetribe.com/lumbee/index.htm
10/17/2007 10:31:39 AM
Page 119

http://www.lumbeetribe.com/lumbee/logo.htm
http://www.lumbeetribe.com/lumbee/timeline.htm
http://www.lumbeetribe.com/recognition/culture.htm
http://www.uncp.edu/nativemuseum/collections/hbl/index.htm
http://linux.library.appstate.edu/lumbee/
http://www.robesoncountyoed.org/
http://www.hokecounty.org/index.html
http://www.co.cumberland.nc.us/
http://www.laurinburgchamber.org/
http://www.ils.unc.edu/parkproject/visit/luri/home.html
http://www.pembrokenc.com/
http://www.pembrokenc.com/
http://www.uncp.edu/
http://www.uncp.edu/
http://www.lumbeetribe.com/recognition/index.htm


FINDING OF NO SIGNIFICANT IMPACT 
AND ENVIRONMENTAL ASSESSMENT

TOWN OF HOLLY SPRINGS 

EXPANSION OF THE UTLEY CREEK WASTEWATER TREATMENT PLANT 

RESPONSIBLE AGENCY:  NORTH CAROLINA DEPARTMENT OF ENVIRONMENT 
 AND NATURAL RESOURCES

CONTACT:  JOHN R. BLOWE, P.E., CHIEF 
CONSTRUCTION GRANTS AND LOANS SECTION 

DIVISION OF WATER QUALITY 
1633 MAIL SERVICE CENTER 

RALEIGH, NORTH CAROLINA  27699-1633
(919) 715-6212

February 16, 2007 

Page 120



(This page intentionally left blank) 

Page 121



Page 122



(This page intentionally left blank.) 

Page 123



ENVIRONMENTAL ASSESSMENT 

                                          A. Proposed Facilities and Actions

Figure 1 shows the location of the proposed upgrade and expansion of the Utley Creek WWTP. 

Wastewater Treatment Facilities.  The Town of Holly Springs proposes to upgrade and expand 
the current Utley Creek WWTP from 1.75 million gallons per day (MGD) to a capacity of 6.0 
MGD.  The expanded and upgraded WWTP will produce reuse quality effluent.  The existing 
NPDES permit for the Utley Creek WWTP limits the discharge capacity to 2.4 MGD.  However, 
the Town has elected to upgrade and expand the facility to be capable of treating 6.0 MGD.  The 
proposed facilities improvements include abandoning the existing headworks and constructing 
new headworks consisting of a Parshall flume, two mechanical bar screens, one manually 
cleaned bar screen, two grit removal units, and an influent pump station that will also pump 
return activated sludge; modifying the existing 1.2 MG oxidation ditch and constructing two new 
2.4 MG oxidation ditches to obtain a five-stage biological nutrient removal with a 6.0 MGD total 
capacity; constructing three new clarifiers; converting the existing clarifier and an existing 0.5 
MGD extended aeration system for sludge treatment; replacing the existing traveling bridge 
effluent filters with disc filters; replacing the existing low-pressure/low-intensity ultraviolet 
disinfection system with a new low-pressure/high-intensity ultraviolet disinfection system; and 
replacing the existing aerobic digestion and liquid land application sludge disposal system with a 
solids reduction process, which consists of aerobic digestion, solids reduction, and disposal by 
landfill and land application of Class B sludge.

The October 2005 Cape Fear River Basinwide Water Quality Plan continues to recommend that 
the Town of Holly Springs remove its effluent discharge from Utley Creek, and the Division of 
Water Quality (DWQ) concurs with the need to eliminate this discharge.  In a letter from the 
Town to the Deputy Director of the DWQ (Exhibit 1), the Town has committed to sending its 
treated effluent to the Western Wake Water Reclamation Facility (WWWRF) for discharge into 
the Cape Fear River below Buckhorn Dam when the WWWRF becomes operational.  Any 
Authorizations to Construct or other necessary permits (orders, etc.) for expansion of the Utley 
Creek WWTP will include a condition stating that the treated effluent must be removed from 
Utley Creek by the date established in the Certificate Authorizing the Towns of Cary, Apex, and 
Morrisville and Wake County to Increase Their Transfer of Water from the Haw River basin to 
the Neuse River basin under the Provisions of G.S. 143-215.221.

B. Existing Environment

Topography and Soils. The Town of Holly Springs lies in the Piedmont physiographic province 
of North Carolina.  The project service area lies within three major geologic regions:  the 
Durham-Sanford Triassic Basin in the northwest, the Raleigh Belt in the northeast, and the 
Sandhills in the south.  Elevations at the Utley Creek WWTP ranges from 305 to 360 feet.  
Predominant soils in the project area are the Mayodan-Granville-Creedmoor and Creedmoor-
White Store associations.  The Mayodan-Granville-Creedmoor association is a soil that is 
derived from sandstone, shale, and mudstone that is gently sloping to moderately steep, deep or 
moderately deep, well-drained and moderately well-drained soils that have a subsoil of friable 
sandy clay loam to firm clay.  The Creedmoor-White Store association is a group of soils that are 

1

Page 124



also derived from sandstone, shale and mudstone that are gently sloping to hilly, deep and 
moderately deep, that are well drained and that have a very firm, clayey subsoil.   

Surface Water.  This project is located within the Cape Fear River Basin. Utley Creek forms the 
southern boundary of the WWTP site and varies in width from 10 to 20 feet.  There is an 
unnamed stream which ranges in breadth from 2 to 8 feet that flows from north to south across to 
the WWTP site.  The subbasin of Utley Creek (03-06-07) into which the WWTP discharges is 
classified as a Class C surface water and is not listed as impaired.  Although this stretch of the 
creek is not listed as impaired, there have been numerous concerns regarding local water quality 
such as algal blooms and fish kills attributed to discharge from the Utley Creek facility that have 
led DWQ to recommend that Holly Springs ultimately remove its discharge from this water 
body.

Water Supply.  The town of Holly Springs obtains its potable water from the city of Raleigh and 
Harnett County. 

C. Existing Wastewater Facilities

Holly Springs’ Utley Creek WWTP was constructed in the mid-1980s with a treatment capacity 
of 0.25 MGD and provided secondary treatment.  The treatment process included a dual train 
rectangular package plant, each with its own bar screen, an aeration basin, and two hopper 
bottom clarifiers.  The effluent was disinfected with chlorine prior to discharge.

In 1996, the facility increased capacity to 0.50 MGD with the addition of a circular package 
treatment unit that consisted of a singular circular steel tank with two aeration basins, two 
secondary clarifiers, and an aerobic digester.  A traveling bridge-type filter and an ultraviolet 
disinfection system were also installed.   

In 2000, an oxidation ditch and secondary clarifier were added that allowed the WWTP a total 
treatment capacity of 1.5 MGD.  Also added at this time were an influent flume, a mechanical 
screen, an aerated grit removal system, an additional traveling bridge filter, and an updated low-
pressure ultraviolet disinfection system.  Biosolids at the WWTP are stabilized in 300,000 gallon 
holding tanks, and stabilization is accomplished via aerobic digestion.  The town contracts with a 
private hauler for land application of the biosolids following the addition of lime prior to land 
application, per 40 CFR-Part 503 regulations.  Utley Creek’s collection system has been in 
service since 1985 and is comprised of approximately 71 miles of collection lines and 21 sewer 
lift stations.  Most of the major force mains are made of ductile iron, and the smaller mains are 
made of PVC.   

The NPDES permit limits for the Utley Creek WWTP are: 

Parameter       Limit
Flow        2.4 MGD 
BOD5 (monthly average Summer-Winter)   5.0 mg/l and 10.0 mg/l 
NH3-N (monthly average Summer-Winter)    1.0 mg/l and 2.0 mg/l 
TSS (monthly average)     30.0 mg/l 
Fecal Coliform (monthly average)    200.0 Count 100 ML 
Total Residual Chlorine     17 g/L

2

Page 125



Total Nitrogen       43,800 lbs/year 
Total Phosphorus      3,653 lbs/year 

D. Need for Proposed Facilities and Actions

Located in southwestern Wake County, the Town of Holly Springs has a population of 
approximately 15,000 persons.  Currently, the Town is experiencing significant growth at a rate 
of over 10 percent a year and projects that the population in 2030 will be over 60,000 persons.  
This rate of growth strains the existing wastewater infrastructure and requires continued attention 
to its facilities. 

In 2002, the Town, along with the Town of Cary, Town of Morrisville, Town of Apex, and 
Research Triangle Park (South) agreed to jointly participate in the planning for the WWWRF, 
which is anticipated to be operational by 2011.  The WWWRF could provide an adequate, long-
term solution to wastewater disposal needs for Holly Springs.  However, it does not address 
Holly Springs’ wastewater treatment in the short-term. 

Due to the growth rate in Holly Springs, the need for more wastewater treatment capacity will 
outstrip the current capacity (1.75 MGD) of the Utley Creek WWTP by 2010 based on flow 
projections in the 201 Facilities Plan Amendment.  The Town’s 20-year flow need is 6.0 MGD.  
Therefore, the Town will expand the Utley Creek WWTP from the current 1.75 MGD to 6.0 
MGD for use when the WWWRF eventually accepts its treated effluent.  The Town will relocate 
the treated effluent discharge from the Utley Creek WWTP to the Cape Fear River (via the 
WWWRF) at such time that the regional project outfall to the Cape Fear River is available, as 
stated in the letter in Exhibit 1. 

E. Alternatives Analysis

An alternatives analysis was performed on various ways to expand the capacity of the Town’s 
wastewater treatment facilities.  These alternatives were as follows:  (1) No-Action Alternative, 
(2) Optimum Operation of Existing Facilities, (3) Land Application, (4) Harnett County Regional 
Interconnection, (5) Western Wake Regional Treatment, (6) Effluent Reuse, and (7) Utley Creek 
WWTP Expansion. 

No-Action Alternative:  This alternative would result in no improvements or expansions to the 
existing sewer system.  Though the system is in good condition and will continue to operate, 
flow violations and capacity shortcomings will occur in the future as the Town’s population 
outgrows the current capacity of the system.  The No-Action Alternative was deemed infeasible 
because it does not provide the necessary capacity for future growth and does not eliminate the 
discharge to Utley Creek, which is one of the desired goals. 

Optimum Operation of Existing Facilities Alternative:  This alternative is essentially the same as 
the No-Action Alternative, as records indicate that the Utley Creek WWTP is operating 
efficiently.  The required increase in wastewater treatment capacity cannot be met under this 
alternative.  Furthermore, it does not eliminate the discharge into Utley Creek, which is one of 
the desired goals. 

3

Page 126



Land Application Alternative:  Using spray irrigation as an alternative to surface water discharge 
was analyzed.  Because the quantity of well-drained soils in the Holly Springs area is highly 
limited, the Town would have to purchase land outside of its jurisdiction.  Furthermore, if the 
5,200 acres that would eventually be needed to apply 6.0 MGD of effluent were available, the 
total capital cost (not including the needed WWTP expansion) for the land purchase and 
construction of the land application system would be a minimum of $104,000,000.  Therefore, 
the high cost of land, limited suitability of area soils, and the cost of treatment facilities make 
this alternative not cost efficient. 

Harnett County Regional Interconnection Alternative:  Holly Springs has examined the option of 
a partnership with Harnett County in the Fuquay/North Harnett County Regional Project.  As 
part of this alternative, the Town would expand the Utley Creek WWTP to the already-permitted 
capacity of 2.4 MGD and construct a raw wastewater transmission system to the proposed 
Harnett County WWTP at Lillington.  This alternative would provide an interim solution until 
the WWWRF became operational.  Substantial improvements to the Harnett County interceptor 
system would be required to handle the additional 3.5 MGD average flow, as would retrofits and 
enlargements to major pump stations and force mains in the Middle Creek watershed.  Also, the 
Harnett County wastewater improvements have been designed and permitted with construction 
already underway.  Therefore, this alternative was not deemed feasible due to timing and cost 
issues.

Western Wake Regional Treatment Alternative:  When completed, the proposed WWWRF could 
provide Holly Springs with the additional wastewater capacity needed for continued growth.
However, the WWWRF is not scheduled to be operational until 2011, and the Town will need 
additional capacity at the Utley Creek WWTP much sooner than that.  Though full participation 
in the WWWRF remains a viable, long-term solution for the Town, it does not address the 
immediate needs of the Town and was therefore rejected as the Preferred Alternative. 

Effluent Reuse Alternative:  The Town would reuse the treated effluent as a way to relieve the 
quantity of wastewater discharged into Utley Creek.  While the reuse water system will help the 
Town with the overall goal of reducing the volume of wastewater discharged to Utley Creek as 
well as annual pollutant loading of the receiving stream, its initial customer base will consist of 
only residential seasonal users and irrigation systems.  Therefore, implementation of the Effluent 
Reuse Alternative will not alleviate the need for the WWTP expansion and increased NPDES 
discharge.  It is not a viable alternative and remains a separate, independent project. 

Utley Creek WWTP Expansion Alternative:  Under this alternative, the Utley Creek WWTP 
would expand its capacity from 1.75 MGD to 6.0 MGD for use when the WWWRF eventually 
accepts its treated effluent.  Expanding the existing facilities would occur on the existing plant 